
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

MODEL G0674
12" SLIDING TABLE SAW

OWNER'S MANUAL

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 7

SECTION 2: CIRCUIT REQUIREMENTS ...... 12

SECTION 3: SETUP ....................................... 13

SECTION 4: OPERATIONS ........................... 27

SECTION 5: ACCESSORIES ......................... 42

SECTION 6: MAINTENANCE ......................... 45

SECTION 7: SERVICE ................................... 47

SECTION 8: WIRING ...................................... 56

SECTION 9: PARTS ....................................... 61

WARRANTY AND RETURNS ........................ 77

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Contact Info

Functional OverviewManual Accuracy

your machine may not exactly match 
the manual

www.grizzly.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 1.

Identification

A. Crosscut Table

B. Flip Stop

C. Crosscut Fence

D. Sliding Table

E. Blade Guard

F. Rip Fence

G. Control Panel

H. Blade Angle Handwheel

I. Blade Elevation Handwheel

Download from Www.Somanuals.com. All Manuals Search And Download.



MODEL G0674 SLIDING TABLE SAW

MACHINE DATA 
SHEET

Product Dimensions:

Shipping Dimensions:

Electrical:

Motor

Main Motor

Machine Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



Scoring Motor

Main Specifications:

Capacities

Construction

Other Specifications:

Features:

Download from Www.Somanuals.com. All Manuals Search And Download.



MODEL G0674 SLIDING TABLE SAW

SLIDING TABLE 
SAW CAPACITIES

Download from Www.Somanuals.com. All Manuals Search And Download.



Safety Instructions for Machinery

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Safety for Table Saws
7. RIVING KNIFE ALIGNMENT. 

8. REACHING OVER SAW BLADE.

If kick-
back occurs while reaching over the blade, 
hands or arms will be pulled into the spin-
ning saw blade.

9. RIP FENCE AND CROSSCUT FENCE 
USAGE.

10. CUT-OFF WORKPIECES. OFF

11. BLADE HEIGHT.

12. DAMAGED SAW BLADES.

13. EXPERIENCING DIFFICULTIES. 

1. SAFETY ACCESSORIES.

Through-sawing oper-
ations are those when the blade cuts com-
pletely through the workpiece.

2. KICKBACK. 

Until you have a clear under-
standing of kickback and how it occurs, DO 
NOT operate this table saw!

3. WORKPIECE CONTROL.

4. PUSH STICK.

5. OPERATOR POSITION.

6. AWKWARD OPERATIONS.

No list of safety guidelines can be complete. 
Every shop environment is different. Always 
consider safety first, as it applies to your 
individual working conditions. Use this and 
other machinery with caution and respect. 
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor 
work results.

Like all machines there is danger associ-
ated with the Model G0674. Accidents are 
frequently caused by lack of familiarity or 
failure to pay attention. Use this machine 
with respect and caution to lessen the pos-
sibility of operator injury. If normal safety 
precautions are overlooked or ignored, seri-
ous personal injury may occur.

Download from Www.Somanuals.com. All Manuals Search And Download.



Below are tips to avoid the most common 
causes of kickback:

Statistics show that most common acci-
dents among table saw users can be 
linked to kickback. Kickback is typically 
defined as the high-speed expulsion of 
stock from the table saw toward its opera-
tor. In addition to the danger of the opera-
tor or others in the area being struck by 
the flying stock, it is often the case that 
the operator’s hands are pulled into the 
blade during the kickback.

Preventing Kickback

Even if you know how to prevent kickback, it 
may still happen. Here are some tips to pro-
tect yourself if kickback DOES occur:

Protecting Yourself 
From Kickback

Download from Www.Somanuals.com. All Manuals Search And Download.



VERY 

Arbor:

Bevel Edge Cut:

Blade Guard:

Crosscut:

Dado Blade:

Dado Cut:

Featherboard:

Kerf:

Kickback:

Parallel:

Non-Through Cut:

Perpendicular:

Push Stick:

Rabbet:

Rip Cut:

Riving Knife (Splitter):

Straightedge:

Through Cut:

Glossary of Terms

Download from Www.Somanuals.com. All Manuals Search And Download.



220V Operation

Full Load Amperage Draw

Power Supply Circuit Requirements

If you are unsure about the 
wiring codes in your area or you plan to con-
nect your machine to a shared circuit, consult 
a qualified electrician.

Extension Cords

Figure 2.

SECTION 2: CIRCUIT REQUIREMENTS

Serious personal injury could occur if you 
connect the machine to power before com-
pleting the setup process. DO NOT connect 
the machine to the power until instructed 
later in this manual.

Electrocution or fire could 
result if machine is not 
grounded and installed in 
compliance with electrical 
codes. Compliance MUST 
be verified by a qualified 
electrician!

Power Connection Device

Figure 2

Download from Www.Somanuals.com. All Manuals Search And Download.



please immediately call Customer Service at 
(570) 546-9663 for advice. 

Otherwise, filing a freight claim can be difficult.

Wear safety glasses dur-
ing the entire set up pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

UnpackingSetup Safety

SECTION 3: SETUP

Description Qty

Items Needed for 
Setup

The Model G0674 is a 
heavy machine that 
weighs over 900 lbs. 
Serious personal injury 
may occur if safe mov-
ing methods are not fol-
lowed. To be safe, you 
will need assistance and 
power equipment when 
moving the shipping 
crate and removing the 
machine from the crate. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Inventory

Box 1: (Figure 3) Qty
A.
B.
C.
D.
E.
F.
G. 

Box 2: (Figure 4) Qty
H.
I.
J.
K.

Box 3: (Figure 5) Qty
L.
M.
N.
O.
P.
Q.
R.
S.
T.
U.
V.

Box 4: (Figure 6) Qty
W.
X.
Y.
Z.

Figure 3. Box 1 contents.

Figure 4. Box 2 contents.

Figure 5. Box 3 contents.

Figure 6. Box 4 contents.

Download from Www.Somanuals.com. All Manuals Search And Download.



Crate: (Figure 8) Qty
CC.
DD.

Hardware: (Not Shown) Qty

Box 1: (Figure 7) Qty
AA.
BB.

Figure 7. Box 5 contents. Figure 8. Crate contents.

Note: Some of the inventory components 
are modular and can be used on a variety 
of machines. As a result of this, you may 
have received duplicates of some parts. If 
this is the case, these parts can be saved as 
spares.

Download from Www.Somanuals.com. All Manuals Search And Download.



Hardware Recognition Chart

Download from Www.Somanuals.com. All Manuals Search And Download.



Floor Load
Machine Data Sheet

Placement Location

Figure 10

Children and visitors may be 
seriously injured if unsuper-
vised. Lock all entrances to 
the shop when you are away. 
DO NOT allow unsupervised 
children or visitors in your 
shop at any time!

Site Considerations

Figure 10.

Figure 9

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 9. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Moving & Placing 
Saw Base Unit

The Model G0674 is a 
heavy machine that 
weighs over 900 lbs. 
Serious personal injury 
may occur if safe mov-
ing methods are not fol-
lowed. To be safe, you 
will need assistance and 
power equipment when 
moving the shipping 
crate and removing the 
machine from the crate. 

To remove the saw base unit from the crate 
pallet:

1.

Figure 
11

Figure 11.

2.

3.

4.

5.

DO NOT lift the table saw any higher than 
necessary to clear the floor. Serious per-
sonal injury and damage to the machine 
may occur if safe moving methods are not 
followed.

Figure 12.

Download from Www.Somanuals.com. All Manuals Search And Download.



Assembly & Setup

To assemble and set up the sliding table saw:

1.

2.

Step 1 Figure 
13

3.

Figure 14

4.

Figure 15

Figure 15. Extension table positioned.

5. 

Figure 16

Figure 16. Support brackets.

6.

Figure 14. Extension table attached.

Figure 13. Rip fence rail.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 17. Small extension table.

7. 

Figure 
17

8. 

Figure 18

Figure 18. Leg bracket.

10. 

Figure 19

11.

12.

13. 

Figure 
20

Figure 20. Support leg.

Figure 19. Sliding table mounting.

9

14. 

Download from Www.Somanuals.com. All Manuals Search And Download.



15. 
Figure 21

Figure 21. Rip fence assembly.

16.

Note: The rip fence body will scratch the 
table surface if the ride height is not adjusted 
correctly. Only the slider (Figure 22) should 
touch the table surface.

does not 

does 

Figure 
22

17. 
 

Figure 23

18.

Note: For a quick gauge, use a 
3mm hex wrench to find the correct spacing 
between the blade and the riving knife, as 
shown in Figures 24  25.

Figure 24.

19. 

Figure 23.

Figure 22. 

Figure 25. Riving knife vertical alignment.

Download from Www.Somanuals.com. All Manuals Search And Download.



21.

Figure 27

Figure 27.

20. 

Figure 26

23.

24.

Figure 29

Figure 28.

22.
Figure 28

Figure 26. 

Figure 29. Setting scale to zero.

Download from Www.Somanuals.com. All Manuals Search And Download.



25.

26.

Figure 30

Figure 30.

27.

Figure 31

Figure 32. Dust hose support attached.

28.

Figure 32

Figure 31. Crosscut fence knob.

29. 
Figure 33

Figure 33. Installing blade guard.

Download from Www.Somanuals.com. All Manuals Search And Download.



31.
Figure 35

 Optional: Run ground wires through the dust 
hoses and attach the wires to the machine to 
protect against static electricity.

Figure 35.

DO NOT operate the Model G0674 without an 
adequate dust collection system. This saw 
creates substantial amounts of wood dust 
while operating. Failure to use a dust collec-
tion system can result in short and long-term 
respiratory illness.

Required CFM at 4" Dust Port: 400 CFM

Do not confuse this CFM recommendation with 
the rating of the dust collector. To determine the 
CFM at the dust port, you must consider these 
variables: (1) CFM rating of the dust collector, 
(2) hose type and length between the dust col-
lector and the machine, (3) number of branches 
or wyes, and (4) amount of other open lines 
throughout the system. Explaining how to calcu-
late these variables is beyond the scope of this 
manual. Consult an expert or purchase a good 
dust collection "how-to" book.

32.
Figure 

36

Figure 36.

30.

Figure 34

Figure 34.

Download from Www.Somanuals.com. All Manuals Search And Download.



Test Run

Figures 37 & 39

Figure 38.

Figure 39.

If the machine does not operate as stated 
in this section, review the troubleshooting 
section on Page 47. If you need additional 
help, call Tech Support at (570) 546-9663. 
DO NOT place a machine into regular opera-
tion if you suspect that it is malfunctioning 
or serious injury could occur.

To test run the saw:

1.

2.

3.

4.

5.

6.

Figure 37.

Download from Www.Somanuals.com. All Manuals Search And Download.



7.

Wiring Page 
56

8. 

9.

10. Steps 6–7

11.

12. OFF

13.

14.

15. 

16. OFF

17. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Damage to your eyes, lungs, and hearing 
could result from using this machine without 
proper protective gear. Always wear safety 
glasses, a respirator, and hearing protection 
when operating this machine.

Loose hair and cloth-
ing could get caught in 
machinery and cause seri-
ous personal injury. Keep 
loose clothing and long 
hair away from moving 
machinery.

Basic Controls

SECTION 4: OPERATIONS

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

A. Main Blade ON/OFF Buttons

B. #1 EMERGENCY STOP Button

C. Scoring Blade ON/OFF Buttons

Figure 40

Figures 40 27 

Figure 41

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 42. #2 Emergency stop button.

D. #2 EMERGENCY STOP Button
Figure 43

E. Fence Assembly Lock Down Lever

F. Forward/Backward Slide Lock Handle

G. Micro-Adjust Lock Lever

H. Micro-Adjust Knob

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 44.

I. Scoring Blade Elevation Bolt

J. Scoring Blade Alignment Bolt

Safety Tips

SECTION 1: SAFETY

Please follow these safety tips EVERY time 
you use your saw:

OFF

Figure 45. Main power switch.

K. Main Power Switch—

Download from Www.Somanuals.com. All Manuals Search And Download.



Ripping blade features: 

Blade Selection

Figure 46. 

Crosscut blade features:

Figure 47. 

Combination blade features:

Figure 48. 

Laminate blade features:

Figure 49. 

Download from Www.Somanuals.com. All Manuals Search And Download.



To change the main blade:

1. 

2. 

3.

Figure 50

Changing Main 
Blade

4.

5.

6. 

Note: The arbor nut has left hand threads 
and loosens by turning clockwise.

7.  

Figure 51.

8. 

Figure 51.

9.

Figure 51.

Figure 50.

Download from Www.Somanuals.com. All Manuals Search And Download.



Blade Guard 
Assembly

Figure 52

Figure 52. Blade guard illustration.

When to Use the Blade Guard

When Not to Use the Blade Guard

NOTICE
Any time the blade guard cannot be used, 
the riving knife must remain installed.

Download from Www.Somanuals.com. All Manuals Search And Download.



Riving Knife

Figure 53.

Figure 54.

Figure 53

Figure 54

When to Use the Riving Knife

When Not to Use the Riving Knife

we strongly recommend

In order to work properly, the riving knife 
cannot be bent or misaligned with the 
blade. If the riving knife gets accidentally 
bent, take the time to straighten it or just 
replace it. Using a bent or misaligned riving 
knife will increase the risk of kickback!

NOTICE
Some thin-kerf blades may be thinner than 
the thickness of the riving knife. DO NOT 
install these blades on the saw, because 
the workpiece will hit the riving knife dur-
ing operation, possibly causing kickback. 
Always make sure the kerf of a blade you 
install is not thinner than the riving knife.

Download from Www.Somanuals.com. All Manuals Search And Download.



Riving Knife 
Adjustment

6.

Figure 54)

Note: For a quick gauge, use a 3mm hex 
wrench to find the correct spacing between 
the blade and the riving knife, as shown in 
Figure 56.

7. 

8.

To adjust the riving knife:

1. 

2. 

3.

4.

5. 
Figure 55

Figure 55.

Figure 56.

Download from Www.Somanuals.com. All Manuals Search And Download.



Non-Through & 
Through Cuts

Non-Through Cuts

Figure 57

Workpiece 
Inspection

Before cutting, inspect all workpieces for the 
following:

Material Type:

Foreign Objects:

Large/Loose Knots: 

Wet or "Green" Stock:

Excessive Warping:

Minor Warping:

Figure 57.

Figure 58.

Through Cuts

Figure 58

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 59

Adjusting and 
Replacing Scoring 

Blade

Figure 60. 

6. 

7. 

8.

9.

10.

11.

12.

Figure 59.

To change the scoring blade:

1. 

2. 

3.

4.

5. 

Figure 60
Note: The arbor nut has right-hand threads 
and loosens by turning counterclockwise.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 61

Figure 62

Rip Cutting

Figure 61.

Figure 62.

Rip Cutting  
with Sliding Table

Rip Cutting w/
Rip Fence

Rip Cutting with Sliding Table
1.  

Figure 63

2. 
Squaring Crosscut 

Fence to Blade Page 55 

3.

Note: The scale will not be accurate if the 
protection block is cut.

4.

5.

6.
Figure 61

7. 

Figure 63.

Download from Www.Somanuals.com. All Manuals Search And Download.



Rip Cutting with Rip Fence
1.

2.  
Figure 64 .

3.

Figure 65

Note: Placing the rip fence in the horizontal 
position will affect the accuracy of the scale. 
Make sure to compensate for the additional 
width of the fence when it is in this position.

Figure 64.

4.

Figure 66

Note: This technique allows the finished cut-
off piece to “fall” away from the blade when 
the cutting operation is complete, reducing 
the possibility of kickback.

Figure 65.

5.

6. Figure 
67

7. 

Figure 66.

Figure 67.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 70.

Figure 70

Crosscutting Full Size 
Panels

Crosscutting Smaller 
Panels

Crosscutting Using Rip Fence 
as a Cut-Off Gauge

Figure 68

Crosscutting

Figure 69

Figure 68.

Figure 69.

Download from Www.Somanuals.com. All Manuals Search And Download.



Crosscutting Full Size Panels
1.

Figure 71

2. 
Squaring Crosscut 

Fence to Blade Page 55 

3.
Note: Extend the crosscut fence slide if nec-
essary.

4.
Figure 68

5. 

Crosscutting Smaller Panels
1. 

Figure 71

2. 
Squaring Crosscut 

Fence to Blade Page 55 

3.
Note: Extend the crosscut fence slide if the 
workpiece is more than 74".

4.
Figure 69

5.

Crosscutting Using Rip Fence as a 
Cut-Off Gauge
1. 

Figure 71

2. 
Squaring Crosscut 

Fence to Blade Page 55 

3.

4.
Figure 70

5.

Figure 72 (This step is critical to reduce 
the risk of blade binding and kickback.)

Figure 71.

Figure 72.

6.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 74.

To perform a miter cut:

1.  

2. 

Figure 73 
Figure 74 

Miter Cutting 3.

4.

5. 
Figure 74

6. 

Figure 73.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 5: ACCESSORIES

T20784—12" Replacement Saw Blade

Figure 76. 

T20785—Replacement Scoring Blade Set

Figure 78. 

T20501—Face Shield Crown Protector 4"
T20502—Face Shield Crown Protector 7"
T20503—Face Shield Window
T20448—Economy Clear Safety Glasses
T20452—"Kirova" Anti-Reflective Glasses
T20456—"Dakura" Clear Safety Glasses
H0736—Shop Fox® Safety Glasses

Figure 75. 

T20448

H0736

T20452T20502

T20503

T20456
Figure 77. 

T20514—Small Half-Mask Respirator
T20515—Medium Half-Mask Respirator
T20516—Large Half-Mask Respirator
T20511—Pre-Filter P100
T20539—Cartridge Filter 2PK P100
T20541—Cartridge Filter 2PK P100 & O Vapor

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 80. 

G3445—Precision Saw Tool

Figure 81. 

G7581—Superbar
G7582—Master Plate

Figure 79. 

G5562—SLIPIT® 1 Qt. Gel
G5563—SLIPIT® 12 oz Spray
G2871—Boeshield® T-9 12 oz Spray
G2870—Boeshield® T-9 4 oz Spray
H3788—G96® Gun Treatment 12 oz Spray
H3789—G96® Gun Treatment 4.5 oz Spray

H1049—Clear Flexible Hose 2 1⁄2" x 10'
H1052—Clear Flexible Hose 4" x 10'
G3123—Black Flexible Hose 2 1⁄2" x 10'
G1536—Black Flexible Hose 4" x 10'
G3124—Wire Hose Clamp 2 1⁄2"
G2974—Wire Hose Clamp 4"
G3119—Dust Collection Adapter 2 1⁄2" x 4"
G1843—Plastic Blast Gate 4"
G4679—Anti-Static Grounding Kit
G7938—Shop Vacuum Adapter 2 1⁄2" x 2 1⁄2"

Figure 82.

Download from Www.Somanuals.com. All Manuals Search And Download.



Push Stick

Figure 83.

Shop Made Safety 
Accessories

Featherboard

Figure 84.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 6: MAINTENANCE

Cleaning

SECTION 5: 
ACCESSORIES Page 43

Unpainted Cast Iron

Daily Check:

 
 
 

Weekly Maintenance:

Monthly Check:

Note: To ensure optimum power transmission 
from the motor to the blades, the V-belts must be 
in good condition (free from cracks, fraying and 
wear) and operate under proper tension.

Schedule

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 86.

Lubrication

Lubricate the areas indicated below with 
general purpose grease every 6–12 months, 
depending on frequency of use (see Figure 
86):

Sliding Table Ways:
Page 43

Figure 
85

Figure 85.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

Download from Www.Somanuals.com. All Manuals Search And Download.



Symptom Possible Cause Possible Solution

Page 49

Operation

Symptom Possible Cause Possible Solution

Page 54

Page 36

Page 36

Page 54

Page 55

Page 52

Download from Www.Somanuals.com. All Manuals Search And Download.



Tools Required Qty.

Scoring Belt Tension
1.

2.

3.

4.

Figures 87–88

Note: The belt tension is set by a spring on 
the motor plate. Loosening the three lock 
nuts allows the spring to pull on the motor 
plate, adjusting the belt tension.

Scoring Belt Replacement
1. Steps 1–4 Scoring Belt 

Tension.

2.
Figure 

88

Note: If more than moderate force is required, 
check for binding or other restrictions. Heavy 
force is not required to move the motor 
plate.

Belt Service

Figure 88. Scoring motor illustration.

3. Figure 88

Nut A

4.

5.

6.

7. Step 3

8.

9. Nut A

10.

Figure 87. Scoring belt location.

5.

6.
Step 4.

Download from Www.Somanuals.com. All Manuals Search And Download.



Main Belt Tension
1.

2.

3.

4.

Figures 89–90

Note: The belt tension is set by the weight of 
the motor. Loosening the four hex nuts allows 
the motor plate to slide downward, tensioning 
the belt.

Figure 89. Main belt location.

Figure 90. Main motor illustration.

5.

6.
Step 4

Main Belt Replacement
1. Steps 1–4 Main Belt Tension

2.

Nut B Figure 90

3.

4. Nuts C & E

Download from Www.Somanuals.com. All Manuals Search And Download.



5.
Nuts B & D

6.

7. 

8.

Figure 91

Figure 91. Proper belt routing.

9. Nuts B & D

10. Step 2

11.

12. Nut B

13.

14.

Download from Www.Somanuals.com. All Manuals Search And Download.



45° Stop
1. 

2.

Figure 93. 

Blade Tilt Calibration

Tools Required Qty.

90° Stop
1. 

2. 

3.

Figure 92.

Figure 92.

Figure 93.

3.

4.

4.

5.

6.

Indicator Calibration
Page 53

Download from Www.Somanuals.com. All Manuals Search And Download.



Indicator Calibration

6.

Blade Angle indicator
1. 

2. 

3.

4.
Figure 95 

Tools Required Qty.

Blade Height indicator
1. 

2. 

3.

4.

5. 
Figure 94

Figure 95. Blade angle cable adjuster.

Figure 94. Blade height cable adjuster.

Download from Www.Somanuals.com. All Manuals Search And Download.



Tools Required Qty.

To adjust the sliding table parallel with the 
main blade:

1. 

2. 

3.

4.

Figure 96

6.

7.
Figure 97

Figure 96.

Sliding Table Parallel 
Adjustment

Figure 97.

5. 

8.

9. Steps 4-8

10.

11.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 98.

5.

6.
Figure 99

7.

8. Steps 3-4 
Step 4

Tools Required Qty.

To square the crosscut fence with the blade:

1.

Figure 99

2.

3.

4.
Figure 98

Steps 5–8

Squaring Crosscut 
Fence to Blade

Figure 99.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 8: WIRING

Wiring Safety Instructions
1. SHOCK HAZARD. 

2. QUALIFIED ELECTRICIAN. 

3. WIRE CONNECTIONS.

4. MOTOR WIRING. 

5. MODIFICATIONS.

6. WIRE/COMPONENT DAMAGE.

7. CAPACITORS.

8. CIRCUIT REQUIREMENTS. 
Page 12 

9. EXPERIENCING DIFFICULTIES. 

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 56!

Wiring Overview

CORD KEY

View this page in color at 
www.grizzly.com.

15-15 PLUG
Recommended

220 VAC

Power Box (on side of cabinet)
Page 59

Figure 101 Page 58

Fuse Box (inside cabinet)
Page 59

Figure 100 Page 58

Blade Cover Safety Switch (inside cabinet)
Figure 102 Page 60.

Scoring Blade Motor (inside cabinet)
Figure 104 Page 60.

Main Blade Motor (inside cabinet)
Figure 106 Page 60.

Control Panel w/#1 Emergency Stop Switch.
Figure 103 Page 60.

#2 Emergency Stop Switch (on rear of 
machine stand) Figure 105 

Page 60.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 56!

Electrical Box Photos

Figure 100. Fuse box wiring.

Figure 101. Main switch box wiring.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 56!

Wiring (Electrical Boxes) 

WARNING!
SHOCK HAZARD!
Disconnect power
before working on
wiring.

L15-30 PLUG
(as recommended)

220 VAC

Power Box
Figure 101 Page 58

Fuse Box
Figure 100 Page 58

 Page 60

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 56!

Wiring (Components)

The motor wiring shown here is 
current at the time of printing, but it 
may not match your machine. 
Always use the wiring diagram 
inside the motor junction box.

Limit Switch
Figure 102

Control Panel
Figure 103

Stop Switch
Figure 105

Scoring Blade
Motor Figure 104

Main Blade Motor
Figure 106

Figure 105. 

Figure 102. 

Figure 103. 

Figure 104. 

Figure 106. 

 Page 59

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 9: PARTS

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0674001 SLIDING TABLE COMPLETE 3200MM 10 PB26M HEX BOLT M8-1.25 X 30
2 P0674002 HINGE ROD 11 PW01M FLAT WASHER 8MM
3 PSBS22M BUTTON HD CAP SCR M8-1.25 X 20 12 P0674012 TRUNNION
4 P0674004 HINGE CLAMP 13 PSS102M SET SCREW M8-1.25 X 55
5 P0674005 TABLE INSERT 14 PN03M HEX NUT M8-1.25
6 PFH07M FLAT HD SCR M5-.8 X 10 15 P0674015 BEARING RIGHT WELDED
7 P0674007 TABLE PLATE 16 PSB11M CAP SCREW M8-1.25 X 16
8 P0674008 SCALE 17 PN03M HEX NUT M8-1.25
9 P0674009 RIP FENCE RAIL 18 P0674018 T-NUT M10-1.5

Tables Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



Cabinet Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



REF PART # DESCRIPTION REF PART # DESCRIPTION
3 PSBS22M BUTTON HD CAP SCR M8-1.25 X 20 36 P0674036 REAR PANEL
19 P0674019 SPECIAL BUTTON HD SCREW 37 P0674037 SIDE PANEL
20 P0674020 SWITCH COVER 38 PN02M HEX NUT M10-1.5
21 P0674021 REAR COVER 39 P0674039 LEVELING FOOT
22 PSBS26M BUTTON HD CAP SCR M4-.7 X 12 40 P0674040 REAR CABINET FRAME
23 P0674023 DUST PORT 41 P0674041 TRUNNION TILT ASSEMBLY
24 PFB18M FLANGE BOLT M8-1.25 X 20 42 PSBS03M BUTTON HD CAP SCR M8-1.25 X 16
25 PFN01M FLANGE NUT M8-1.25 43 P0674043 BLADE HEIGHT ASSEMBLY
26 P0674026 FRONT BRACKET 44 PFN02M FLANGE NUT M6-1
27 P0674027 REAR BRACKET 45 P0674045 FRONT CABINET FRAME
28 P0674028 SUPPORTING BAR 46 PSBS09M BUTTON HD CAP SCR M6-1 X 12
29 PN01M HEX NUT M6-1 47 P0674047 ANGLE DISPLAY WINDOW
30 PW03M FLAT WASHER 6MM 48 PW05M FLAT WASHER 4MM
31 P0674031 DUST HOSE HOLDER PLATE 49 PN45M ACORN NUT M4-.7
32 PSBS28M BUTTON HD CAP SCR M6-1 X 50 50 P0674050 HEIGHT DISPLAY WINDOW
33 P0674033 CABINET REAR COVER 51 PSBS30M BUTTON HD CAP SCR M4-.7 X 30
34 PSBS29M BUTTON HD CAP SCR M6-1 X 30 53 P0674053 CONTROL PANEL COVER
35 P0674035 TOOL HOLDER 54 P0674054 HANDWHEEL 160MM

Cabinet Parts List

Download from Www.Somanuals.com. All Manuals Search And Download.



Control Components Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
55 P0674055 THREADED SPINDLE 73 P0674073 BUSHING
56 PSS20M SET SCREW M8-1.25 X 8 74 P0674074 SHIM
57 P0674057 SPECIAL NUT 75 PR01M EXT RETAINING RING 10MM
58 P0674058 BEARING BRACKET 76 PRP56M ROLL PIN 4 X 25
59 P0674059 COLLAR BUSHING 77 P0674077 BEVEL GEAR 16T
60 P0674060 SHIM 78 P0674078 GEAR BRACKET
61 P0674061 LOCK COLLAR 79 P0674079 HANDWHEEL SHAFT
62 P0674062 BUSHING BRACKET 80 P0674080 DRIVE SHAFT
63 P0674063 SPIRAL RING 81 P0674081 UNIVERSAL JOINT
64 P0674064 TENSION SPRING 82 PRP76M ROLL PIN 4 X 16
65 P0674065 SCALE SLIDE 83 P0674083 SPROCKET HOLDER
66 P0674066 SCALE GUIDE 84 P0674084 SPROCKET 10T
67 P0674067 CABLE SHEATH (ANGLE) 85 P0674085 SPROCKET 14T
68 P0674068 CABLE SHEATH (HEIGHT) 86 P0674086 CHAIN
69 P0674069 HEIGHT SCALE GUIDE 87 P0674087 DRIVE SHAFT (CHAIN DRIVE)
70 P0674070 CABLE PULLEY 88 P0674088 SHIM
71 P0674071 PULLEY BUSHING 89 P0674089 DRIVE SHAFT (SHORT)
72 P0674072 HEIGHT SCALE SLIDE 90 P0674090 BUSHING

Download from Www.Somanuals.com. All Manuals Search And Download.



Trunnion Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



Trunnion Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
11 PW01M FLAT WASHER 8MM 125 PSB26M CAP SCREW M6-1 X 12
14 PN03M HEX NUT M8-1.25 126 P0674126 HOSE CLAMP 4"
42 PSBS03M BUTTON HD CAP SCR M8-1.25 X 16 127 P0674127 HOSE 4" X 32"
59 P0674059 COLLAR BUSHING 128 P0674128 HOSE 2" X 10'
60 P0674060 SHIM 129 P0674129 HOSE CLAMP 2"
74 P0674074 SHIM 134 P0674134 HOSE ADAPTOR
76 PRP56M ROLL PIN 4 X 25 135 P0674135 CLAMP LEVER
81 P0674081 UNIVERSAL JOINT 136 P0674136 BLADE GUARD
91 P0674091 LIMIT SWITCH PLATE 137 P0674137 RIVING KNIFE
92 P0674092 BLADE COVER 138 P0674138 ARBOR NUT M20-2.5 LH
93 PB74M HEX BOLT M10-1.5 X 20 139 P0674139 WHEEL FLANGE
94 PW04M FLAT WASHER 10MM 140 P0674140 SAW BLADE 14" 48T 
95 P0674095 GUIDE SHAFT 141 P0674141 ARBOR
96 P0674096 THREADED SPINDLE 142 PN09M HEX NUT M12-1.75
97 P0674097 BUSHING 143 PLW05M LOCK WASHER 12MM
98 PB32M HEX BOLT M10-1.5 X 25 144 PW06M FLAT WASHER 12MM
99 PB02M HEX BOLT M6-1 X 12 145 P0674145 RIVING KNIFE CLAMP PLATE
100 PTLW05M EXT TOOTH WASHER 6MM 146 P0674146 INTERMEDIATE PLATE
101 P0674101 DUST SHIELD 147 PTLW07M EXT TOOTH WASHER 8MM
102 PW03M FLAT WASHER 6MM 148 P0674148 RIVING KNIFE HOLDER
103 PB03M HEX BOLT M8-1.25 X 16 149 P0674149 BAFFLE
104 PTLW07M EXT TOOTH WASHER 8MM 150 P0674150 BUSHING
105 P0674105 TRUNNION 151 PR11M EXT RETAINING RING 25MM
106 PB26M HEX BOLT M8-1.25 X 30 152 P0674152 FACE PLATE
107 P0674107 MAIN SAW CASTING 153 P0674153 MOTOR REST
108 PSB14M CAP SCREW M8-1.25 X 20 154 P0674154 STUD SCREW M8-1.25 X 40
109 P0674109 GUIDE SHAFT (SHORT) 155 P60052RS BALL BEARING 6005-2RS
110 P0674110 GEAR BRACKET (ELEVATION) 156 P0674156 ARBOR PULLEY
111 PR02M EXT RETAINING RING 14MM 157 P0674157 THREADED BUSHING
112 P0674112 GUIDE SHAFT BRACKET 158 P0674158 HINGE PLATE
113 PB09M HEX BOLT M8-1.25 X 20 159 P0674159 FLAT BELT 12PJX483
114 P0674114 BEVEL GEAR 30T 160 PK143M KEY 6 X 6 X 25
115 PRP22M ROLL PIN 4 X 32 161 P0674161 SPECIAL WASHER
116 P0674116 BEVEL GEAR 15T 162 PSB115M BUTTON HD CAP SCR M6-1 X 16
117 P0674117 DRIVE SHAFT 163 P0674163 MOTOR PULLEY
118 P0674118 LEADSCREW NUT 164 PSS16M SET SCREW M8-1.25 X 10
119 P0674119 HOLDER PLATE 165 P0674165 MOTOR PLATE
120 PRP39M ROLL PIN 4 X 20 166 PLN04M LOCK NUT M8-1.25
121 P0674121 DRIVE SHAFT (SPLINED) 167 P0674167 MOTOR 6-1/2HP 220V 3-PH
122 PSB31M CAP SCREW M8-1.25 X 25 167-1 P0674167-1 MOTOR FAN
123 P0674123 CABLE GUIDE 167-2 P0674167-2 MOTOR FAN COVER
124 P0674124 DUST PORT (90 DEGREE)

Download from Www.Somanuals.com. All Manuals Search And Download.



Scoring Blade Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
11 PW01M FLAT WASHER 8MM 181 P0674181 SPECIAL HEX NUT M10-1.5
30 PW03M FLAT WASHER 6MM 182 P0674182 FLAT BELT 5PJX362
99 PB02M HEX BOLT M6-1 X 12 183 PSBS24M BUTTON HD CAP SCR M4-.7 X 10
100 PTLW05M EXT TOOTH WASHER 6MM 184 PW05M FLAT WASHER 4MM
111 PR02M EXT RETAINING RING 14MM 185 P0674185 MOTOR PULLEY
154 P0674154 STUD SCREW M8-1.25 X 40 186 PB83M HEX BOLT M6-1 X 16
166 PLN04M LOCK NUT M8-1.25 187 PW03M FLAT WASHER 6MM
173 P0674173 SHIM 188 PW01M FLAT WASHER 8MM
168 PFH23M FLAT HD SCR M8-1.25 X 16 189 P0674189 SCORING MOTOR PLATE
169 P0674169 SCORING BLADE FLANGE 190 P0674190 TENSION SPRING
170 P0674170 SCORING BLADE STACK 191 P0674191 MOTOR 1HP 220V 1-PH
171 P0674171 DUST SHIELD 191-1 P0674191-1 MOTOR FAN COVER
172 P0674172 GUIDE BRACKET 191-2 P0674191-2 MOTOR FAN
173 P0674173 SHIM 191-3 P0674191-3 CAPACITOR HOLDER
174 P0674174 ADJUSTABLE BLOCK 191-4 P0674191-4 S CAPACITOR 16M 450V
175 P0674175 WORM SHAFT 192 P0674192 SCORING BLADE ARBOR
176 P0674176 SCORING ARBOR 193 PR20M INT RETAINING RING 28MM
177 P0674177 ADJUSTABLE SPINDLE 194 P0674194 ARBOR HOUSING
178 P0674178 GUIDE BLOCK 195 P6001 BALL BEARING 6001ZZ
179 PSBS31M BUTTON HD CAP SCR M8-1.25 X 50 196 P0674196 SCORING ARBOR PULLEY
180 PW04M FLAT WASHER 10MM

Download from Www.Somanuals.com. All Manuals Search And Download.



Accessory Breakdown

198 199

200

60

14

201

202

203

204

205
206

207

208

120
209

210

210

211

212
213

214
215

216
217
218
219

183

220

221
222

223

224

225

226

227

228 229

230

231

231

232

232

188

188

42

233

234

235

237

Download from Www.Somanuals.com. All Manuals Search And Download.



Accessory List
REF PART # DESCRIPTION REF PART # DESCRIPTION
14 PN03M HEX NUT M8-1.25 215 P0674215 FINE ADJUSTMENT INDICATOR
42 PSBS03M BUTTON HD CAP SCR M8-1.25 X 16 216 P0674216 ADJUSTABLE SPINDLE
60 P0674060 SHIM 217 P0674217 SPINDLE BUSHING
120 PRP39M ROLL PIN 4 X 20 218 P0674218 CLAMP BLOCK
183 PSBS24M BUTTON HD CAP SCR M4-.7 X 10 219 P0674219 SHAFT 10 X 30
188 PW01M FLAT WASHER 8MM 220 P0674220 SPRING CLIP
198 P0674198 RIP FENCE ASSEMBLY 221 P0674221 ECCENTRIC LEVER (SHORT)
199 PSBS32M BUTTON HD CAP SCR M3-.5 X 12 222 P0674222 SPACER
200 P0674200 FENCE LOCK LEVER 223 P0674223 ECCENTRIC LEVER (LONG)
201 P0674201 RIPPING FENCE BODY 224 P0674224 EDGING ATTACHMENT ASSEMBLY
202 PSB06M CAP SCREW M6-1 X 25 225 P0674225 CLAMP LEVER M8-1.25 X 25
203 P0674203 FENCE SLIDER 226 PW01M FLAT WASHER 8MM
204 P0674204 CLAMPING PLATE 227 P0674227 EDGING FENCE
205 PB45M HEX BOLT M8-1.25 X 100 228 P0674228 CLAMP PLATE
206 P0674206 FENCE RAIL 229 P0674229 TABLE  EXTENSION ASSEMBLY
207 P0674207 DRAW PLATE 230 P0674230 TABLE
208 P0674208 CLAMP BOLT 231 P0674231 KNOB M8-1.25 X 40
209 P0674209 ECCENTRIC BUSHING 232 P0674232 KNOB M8-1.25 X 25
210 P0674210 GUIDE BOLT 233 P0674233 LEG BRACKET
211 P0674211 COVER 234 P0674234 LEG
212 PSBS33M BUTTON HD CAP SCR M4-.7 X 6 235 P0674235 FOOT
213 P0674213 MAGNIFYING GLASS 237 P0674237 CROSS CUTTING GAUGE ASSEMBLY
214 PN07M HEX NUT M3-.5

Download from Www.Somanuals.com. All Manuals Search And Download.



Outrigger Breakdown

301

302303
304
305

305

305

305

305

306
307

308

309

309

310

310

311

311

311

311

312

313

313

313 313

313

314

314

314

315

315

316

316

317

317

318
319320

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P0674301 SHAFT 311 P0674311 SPECIAL SCREW
302 PB83M HEX BOLT M6-1 X 16 312 P0674312 ARM BASE
303 PSB45M CAP SCREW M8-1.25 X 45 313 PSBS03M BUTTON HD CAP SCR M8-1.25 X 16
304 PW01M FLAT WASHER 8MM 314 PB30M HEX BOLT M8-1.25 X 55
305 PN03M HEX NUT M8-1.25 315 P0674315 BRUSH HOLDER
306 P0674306 EXTENSION 316 P0674316 BRUSH
307 P0674307 MAGNETIC CLAMP 317 PW01M FLAT WASHER 8MM
308 PHTEK39M TAP SCREW M4 X 12 318 P0674318 GUIDE ROLLER
309 PW19M FLAT WASHER 25MM 319 P0674319 NEEDLE BEARING
310 P6205A BALL BEARING 6205RS 320 P0674320 ROLLER SHAFT

Download from Www.Somanuals.com. All Manuals Search And Download.



Crosscut Table Breakdown

321

321

322

323
324

325

325

326

326

327

327

328

328

328

328329

329
304
304

304

304

304

304

330

330

331

331

332

332

333

333

333

334

335

335

336

336
363

337

REF PART # DESCRIPTION REF PART # DESCRIPTION
304 PW01M FLAT WASHER 8MM 330 PB39M HEX BOLT M6-1 X 50
321 PFH38M FLAT HD SCR M6-1 X 16 331 P0674331 END CAP
322 P0674322 SCALE PLATE 332 PLN04M LOCK NUT M8-1.25
323 PW03M FLAT WASHER 6MM 333 P0674333 SPACER
324 PSB115M BUTTON HD CAP SCR M6-1 X 16 334 P0674334 CLAMPING BAR
325 P0674325 BALL KNOB 335 P0674335 SPECIAL FLANGE BOLT
326 PB07M HEX BOLT M8-1.25 X 25 336 P0674336 SPACER (LONG)
327 P0674327 FENCE PLATE 337 P0674337 CROSSCUT TABLE
328 PN01M HEX NUT M6-1 363 P0674363 LOCK HANDLE
329 PLW04M LOCK WASHER 8MM

Download from Www.Somanuals.com. All Manuals Search And Download.



Extension Fence Breakdown
338

339

340

340

341

341

341

341

342

343

344

345

346

313

313

313

304

347

348

349

350

351
352
353

354

354

355

356

357

358
359360

317

360

361

362

REF PART # DESCRIPTION REF PART # DESCRIPTION
304 PW01M FLAT WASHER 8MM 349 P0674349 SPECIAL WASHER 8MM
313 PSBS03M BUTTON HD CAP SCR M8-1.25 X 16 350 P0674350 SPACER (LONG)
317 PW01M FLAT WASHER 8MM 351 P0674351 KNOB M8-1.25
338 P0674338 SCALE END STOP 352 P0674352 SPACER
339 P0674339 FENCE END CAP 353 PFH48M FLAT HD SCR M8-1.25 X 18
340 P0674340 SPECIAL SCREW 354 P0674354 SPECIAL SCREW
341 P0674341 BASE NUT 355 P0674355 COVER PLATE
342 P0674342 WORKPIECE REST PLATE 356 P0674356 FENCE CAP
343 P0674343 PULLOUT SCALE 357 P0674357 FLIP STOP ASSEMBLY
344 P0674344 PULLOUT RAIL 358 P0674358 WING KNOB
345 P0674345 SCALE FENCE RAIL 359 P0674359 FLIP STOP
346 P0674346 FENCE RAIL 360 P0674360 BUSHING
347 P0674347 KNOB M8-1.25 X 25 361 P0674361 INDICATOR
348 P0674348 BASE SHAFT 362 P0674362 SHAFT BRACKET

Download from Www.Somanuals.com. All Manuals Search And Download.



Electrical Components Breakdown

401
402

403

404

405

406
407

408

409
410

411

412
413

414

415
416

417
418

419
420

421422
423

REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P0674401 JUNCTION BOARD 413 P0674413 FUSE BOX
402 P0674402 TRANSFORMER TWC 602192/G 414 P0674414 CORD 7-WIRE
403 P0674403 FUSE 0.5A 415 P0674415 POWER BOX
404 P0674404 RELAY KB-04 416 P0674416 ROTARY POWER SWITCH
405 P0674405 FUSE T16/250V 417 P0674417 MAIN MOTOR CORD
406 P0674406 CIRCUIT BOARD 418 P0674418 LIMIT SWITCH CORD
407 P0674407 CONTACTOR KLIBO 7.5 419 P0674419 LIMIT SWITCH
408 P0674408 #2 STOP SWITCH 420 P0674420 SCORING MOTOR CORD
409 P0674409 #2 STOP SWITCH BOX 421 P0674421 CONTROL BOX
410 P0674410 CORD 2-WIRE 422 P0674422 STOP SWITCH
411 P0674411 CORD 6-WIRE 423 P0674423 MOTOR ON/OFF SWITCH
412 P0674412 FUSE HOLDER

Download from Www.Somanuals.com. All Manuals Search And Download.



Labels Breakdown

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

501

502 503

504

505

506

507

REF PART # DESCRIPTION REF PART # DESCRIPTION
501 P0674501 BLADE GUARD LABEL 505 P0674505 MACHINE ID LABEL
502 P0674502 KICKBACK HAZARD LABEL 506 P0674506 MODEL NUMBER LABEL
503 PLABEL-12A READ MANUAL LABEL VL 507 G8589 GRIZZLY NAMEPLATE
504 PLABEL-57 GLASSES RESPIRATOR LABEL VL

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND RETURNS

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

